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Tenaris

Tubos de Acero de México, 5.4,
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 11
CERTIFICADO DE PRUEBAS EN FABRICA e — Fage/ Pagina (52) 229 989 1120 fax
06030034 1/4
pate/Dia: 11/08/2006
Custiome PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custamer's Order | Cliente Osger Customer s Reference | Referencia de ciignte Manufactuser s Werks Order N* | Confirmacion oe Verta
051822/02
Manufacture Process ¢ Proceso de fabricacion Proguc: Type | Tipe de producia Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specificaton | Narmas o especificaciones Steel Grade ! Grado de acerc Enags | Exremos. NORMAIL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensians. | Dimensiones Length | Longitud | Cantidad 3 Pes/pz Nominal Weight { Pese Nominal
273.10 X 15.10 MM 6.00 / 6.50 MTS 95.98 KG/M
10 3/4 X 0.594 INCH 19.70 / 21.30 FT

64.49 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

1 be used a3

Gu | tueren mandactureans

2.5 8 poneedor de| certficano

© i deciaracidn de origen

DNACCS 08 ACLETIO COM 8 880EC

0pie el mEmo. debers getErtzer i oo

Specimen dimensions Test Y.5. UTS YS
Caondicion de la probets Dimensiones oe ia probeta temp Unit / Unidad Unit/ Unigag i Elongation
Heat N° Ls T Type Size #Area Temp KG/MM2 KG/MM2 uTs Alargamiento
Colada N* | Muestra Tipa Qrl Tamafio Seccion de Eul 0.5%
mm mm2 ensayo Required/Reguerido Required / Requerido Required I% in 2 inches
TMin [TMin Mir % = AP
TMax ThMa:
LMin; 29.50 LMin. 42.18 Max Obr.
*C LMax L Max k)
28465 18626 B | AR (Str| L | 38.10 x 14.70 |560.07 RT 32.05 48.58 0.66 44
28465 |18627 B | AR |Str| L | 38.10 x 14.80 |563.88 RT 31.46 48.61 0.65 46
Ls: 1 tion of the le /L de la muestra B: Body / Cuerpo R/U: Upset | Recalgue HT: Heat Treatment | Tratamiento Térmico
Tre: Sp with heat t atl y | Probeta tratada en laboratario NT: and Temp I N li; ' Q uenched and Tempered | Templado y Revenido
N: Normalized | Normalizado A: Annealed | Recocido SR: Stress Relief / Relevado de Esfuerzo AR: As Rolled | Sin Tratamiento
Str: Strip specimen | Rectangular Rou: Round bar specimen | Cilindrica T.5.: Tubular Strip / Segmento Tubular Ori: Orientation { Orientacién
L: Longitudinal | Longitudinal T: Transverse | Transversal RT: Room Temperature [ Temperatura Ambiente EUL: Extension Under Load Method
UTS: Ultimate tensile strength | Resistencia Max: Maximum / Maximo Obt: Obtained | Obtenido ¥.5.: Yield strength | Fluencia
| Minimo Longitudinal LMax: Longitudinal M. I M Longitudinal TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum [ Maximo Transversal
Min: Minimum | Minimo
Truim st cartdy fhat the products aescrissd mee it wore manufactured. sampled tested sndiot nasected in sccormancs with the spscdication refarncat and ety the mauiements in & fespocts Tha certlicate s ssuod by 8 comauterized systemm and | is vahd with siectronic gnazurs. On the aniginal cerifioste the trade-mark grean
Taratin s sampod i case the aw-as ol the anginal certflicats would rs'sase 5 © i, e must atiest its confarmity to the oniginal one, taking Upor nimself the responsibiity for any uniswful or ot allowed uss  Ary aftemtan andior falsification wil be subjeced i the lw
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Tenaris

Tubos de Acero de Méxicao, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

{91697) Veracruz, Ver. México

6.00 / 6.50 MTS
19.70 / 21.30 FT

273.10 X 15.10 MM
10 3/4 X 0.594 INCH

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina Gﬁtﬁ%_h$$
06030034 2/4
Date/Dia: 11/09/2006
Customer / Cliente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order [ Cliente Orden - ltem N* Customer s Reference / Referencia del clieme Manufactuset's Warks Order N® | Confirmacion de Venta
091822/02
Manufacture Process | Proceso de fabricacion Product Type / Tipo de producta Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Normas o especificaciones Steel Grade | Grade de acera Ends | Extremos. NORMAL BEVEL
API SL/ASTM Al06/ASME SAl106/ASTM A53 (JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions { Dimensiones Length | Longitud Quantity | Cantidag 3 Pcs/pz Nominal Weignt [ Pesc Nomina

95.98 KG/M
64.49 LB/FT

HARDNESS

TEST / ENSAYOS

DE DUREZA

L

|

Through Wall Hardness / Dureza en el espesor

Tenans s stlamped  in case it would wease a copy of it. ne must afiest Az conformity 1o the ongingl one. taRmng Lp

Thie certificats & not & deciam i 8% & decinmtion of orgm

==t fusron ma 2 y satisface los corespondiantes o

prabogos yo nspeccarados de scuerdo con ia especlicacion de refaran

iva &' poseedor # folocope oel mismo debers garentize’ @ corf ga y 88 hEce Fasponsabie poT

Esta carificad no 88 1 puste ser Lsaca cormo une decleacon de angen

ne rasponsibility for any unlawtul or not allowsd use Ary alteration end/or el

vt

Heat' Colada Reguired /Reguendo HRC Heat/ Colada Required Requerida  HRC
2B46S Min Max 22.00 28465 Min Max 22.00
Sampie / Muestra 18626 _man J Ext Sample / Muestra 18627 _m:n { Ext
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuacrame 1 2 3 Prom | Var
1 ODDE ]71.5 |73.2]76.0 |73.6 1 OD/DE 75.5]72.3171.8[73.2
Unit / Unidad MWIC ]76.0 |75.3(75.4 |75.6 Unit / Unidad MWIC 72.8(74.8[75.0(74.2
HRD VDL 74.6 |74.8]73.6 |74.32.0 HRbB _UFC_ 74.5|74.3]74.9|7
Fips N* / Tubo N°: Jus: & Jrr: am Fipe N° / Tubo N°: Jus: = rr:
Min: Minimum / Minimo IDIDI: Internal Diameter | Diametro Intermo Ls: L ion of the ple | Locali dela muestra  Tre: Sp with heat at lat y | Probeta tratada en laboratorio
Max: Maximum [ Maxima Aver.: Average B: Body | Cuerpo NT: Normalized and Tempered | Normalizado y Revenido A: Annealed | Recocido
OD/DE: Outside Diameter | Diametro externo Prom.: Promedio RiU: Upseti Recalque QT: Qi and Temp: IT y Revenido SR: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall [ Centro Var.: Variation | Variacion HT: Heat Tr | Tratamiento Térmico N: Normalized ( Normalizado _ AR: As Rolled | Sin T »__Qm:Q 1T
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N Sample N* Flattening Test
olaga N* | Muestra N*
28465 |18626 GOOD/BUENO
28465 18627 GOOD/BUENO
s to cendy that the products descrit mo sampled fesied and/or mspacied  eccordance with the spacificatos refan =t The requinements in Bl respects Tris certificate is ssued by a computenied system and | s vald with electronc signature On The ongins! cenfficals the trade-mark green colord
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Tenaris

Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229989 1100 tel

Number/Numero (52) 229 989 1120 fax

06030034

Page / Pagina

3/4

pate/Dia11/09/2006
Customer | Cliente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Orger / Cliente Order - [tem N Customer s Reference /| Referencia de! cliente acturer's Works Order N* /| Corfirmacian de Venta
091822/02
Manufacture Process | Procesn de fabricacion Proouct Type ! Tipo de products Surface | Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification ( Normas o especificaciones Steel Grade | Grado de acero Ends | Extrencs NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensionas Length | Longitud Quantity / Cantidad. 3 mvﬂm;__.MuN Nomiral Weight / Pesc Nomina
273.10 X 15.10 MM 6.00 / 6.50 MTS 95.98 KG/M
10 3/4 X 0.594 INCH 19.70 / 21.30 FT 64.49 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Com, Dm:.m.-:.# | Composicion %
c Mn Si Cr Mo S P Ni v Cu Al Sn As Ti Ca B N 51 52 53
X 100 X 1000 X 10000 X 100

Heat H Max] 28 135 40 is 30 io 400 80 400 40 15 100
Colada Min 29 | 1c
Sample N° [P Max| 28 | 135 40 15 | 30 30 | 400 | 80 | 400 40 15 100
Muestra N° Min 29 | 10
28465

00001 H 16 68 28 5 2 3.5 10 50 4] 150 22 10 4 0 0 23 Q 70 ] 27 o

18626 P 16 66 27 5 1.9 2.3 -] 50 o 141 22 9 4 0 0 25 o 33 a 26 o

18627 P 16 66 27 5 1.9]1 2.6 ] 50 0 142 23 9 4 0 0 L 0 25 0 26.1 [+]

H: Heat | Colada P: Product | Producto _

S1:SUMA Nb+V+Ti S52:SUMA Mo+CrNi+Cu+V S3:SUMA Nb+V

HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Time! Tiempo Resufts | Resultade
Unitf Unicad Vaiuel Valor Seconds / Segunaos
PSI 3000 5 Satisfactory / Satisfactorio
SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Manufactured by / Fabricado por. TAMSA

Steel making process / Fabricacién de acero.

Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco
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Tenaris

CERTIFICADOC DE PRUEBAS EN FABRICA Number/Nimero
06030034

Page / Pagina

4/4

Date/Dia-11/09/2006

Tubos de Acero de México, 5.A
Km 433.7 Carr. Meéxico-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

{52) 229989 1120 fax

Custamer | Cliente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer £ Order / Cliente Orgen - ltem N° Customer s Reference /| Referencia del ciiente Manufacturer's Works Order N* / Confirmacian de Venta
091822/02

Manufacture Process | Proceso ge n Preduct Type ! Tipo de producto: Surface /| Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification | Normas o especificaciones Steel Grade | Grado de atero Ends | Extremos. NORMAIL BEVEL

API SL/ASTM AlO6/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimens:ons | Dimensiores Length / Longitud Quantity /| Cantidag 3 Pcs \UN Nominal Weight ! Peso Nomina

273.10 X 15.10 MM 6.00 / 6.50 MTS 95.98 KG/M

10 3/4 X 0.594 INCH 19.70 / 21.30 FT 64.49 LB/FT

SUPPLEMENTARY INFORMATION / TINFORMACION SUPLEMENTARTIZ

Eléctrico-Horno de Afinacidén-Maguina de Colada Continua. Acero calmadc con aluminio.
Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / Mo reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructive. Satisfactory / Satisfactorio
Inspection method / Método de inspeccién = - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MR0175-2003
TAMSA REF: 639956

TAMSA QUALITY

Qualty System Certfied
N® 110950

DEPARTMENT SIGNATURE
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